JOCK s
IR & B % 100

SHF

Parts Manual

ﬁ? LTS PartNO
T_[rorstioot WAL Description | MM Number|
2__[10122003 [Screw SM3/16"x28 L=9 3
ERIE [Rubber plug 3
2_[1o112071 Head cord 2
5 [13813005 [Face plate T
6 [101s11007 [Thread guide left T
710122114 Screw SM11/64"x40 L=6 3
8 [101511027 [Face plate gasket T
9 [11412082 [Screw SM1/8"x44 =34 3
11 [10122013 [Face ol shield asm (H) 7
12_[10122005 [Rubber plug L
13 [10122004 [Rubber plug T
14_[101511004 bber plug 0
15_[13812018 rew SM3/16728 =7 3
76_[107511004 Thread take- 9 T
7_[13512004 crew SM3/16°x28 L=7 3
18_[10122005 -hole thread guide T
19_[114s11015 ubber plug 1
20_[17479001 rew SMS/647<40 L=6 >
21_[20722002 alfe 3
22 (110222001 ubber plug ]
23 [10112070 ide plate gasket T
24_[101511001 ide plate !
25 [114530001 crew SM3/167x28 1=9 =
26 [114513001 2Ll 3 3
27_[10233004 Screw M5 L=20 B
25 [10122006 lectronic control box 5
29_[10122007 wbber plug :
30_[101512001 [Rubber plug T
31_[1381300400 7
32_[138516019 [Thread tension asm. T
33_[11227001 [Thread tension nut T
34_[11212004 1
35_[13810008 hread tension disk 5
36_[138508006 hread tension post 2
37_[13812066 Screw SM3/16°x28 L=7 7
38 [10113( hread tension guide plate T
39_[101511007 hread guide right T
20_[101515010 rew SM11/64°x40 L=6 :
41_[10126030 Screw SM15/64"x28 L=105 7
a2_[10122014 3
43 [101515008 bber ring 0
 [10127000 crew SMO/6A A0 1=5.5 T
10127031 read take-up spring 7
#5_[10103011 [Thread take-up spring (H) 7
46__[10112005 [Thread tension base g
47_[10112006 [Thread tension disk 5
48_[101530002 [Disk stopper 2
o 10127002 [Thvead tension post :
114270 1
50_[10112007 T
51_[138516013 [Thread disk 3
1381300500 [Thread tension nut
N [Thread tensi 1
[ [1381300700 tension asm. 7
|53 _[1413011 [Thread tension asm (H) T
|54 |ao1st6001 [Thread guide T
[s5_[wistioo [Nut SM9/64™x20 7
6_[13812019 [Screw SM11/64'x40 L=5.5 0
7_[104517002 [Ruler stop seat T
s 14 Screw SM11/64°x40 L=65 7
[7315007 [Needie plate 3
5 [10115002 Peed\e plate () 1
50 _[10127009 fide plate 7
61_[101511018 [Slide plate spring T
62_[1013001900 [Screw SM3/32°56 L=2 2
[& wsiioor LED asm 3
64_[W01009 Screw SM3/16°x28 L=9 T
6 _[10122110 [Wsher s 3
66 [114530018 [Rubber plug (one-hole) 7
[Screw M5 1=37 7




LFEFS PartNO B Description

& Number

[Thread take-up connecting rod pin

[Thread take-up connecting rod pin (H|

[Screw SM15/64"x28 L=15

[Thread take-up connecting rod (H)

[Thread take-up connecting rod

[Snap ring 6

[washer

[Needle bar crank

[Thread take-up lever asm

[Thread take-up lever asm (H)

[Thread take-up crank

[Thread take-up crank (H-M)

[Thread take-up crank (H)

Needle bar connecting rod

[Screw SM9/64x40 (ieft hand) L=48

[Screw SM9/32°x28 L=16

[Screw SM9/32°x28 L=16

Needle bar crani

[Needle bar crank (H)

[Screw SM1/4°x40 L=6

fain shaft bushing front

crew SM15/6428 L=

tain shaft bushing mid

crew SM 1/4'40 L=6

Miain shaft thrust collar

nap ring 20

Feed eccentric cam

[Feed eccentric cam (H-M)

[Feed eccentric cam (H)

[Cover plate

[Screw SM1/2'x40 L=13

[Screw SM9/64°x40 L=5.

[The rear axle sleeve

(Ol seal

[Snap ring 15

[Main shaft

[Screw M6 =8

[Handwheel

[Screw M6 L6

[Motor dust cover

[Motor cover asm

[Screw M3 1=4

(Ol shield

1 R 1 1 1 R ) L N L R O A I

[iarsoot

3

-




3. §H#F. 8. THEEHE/Needle bar & Upright Shaft & Hook Driving Shaft Components

LEHES

Part NO

PartName

T Description

Number,

Needla bar hushmg upper

[Need!

Needla bar ()

[Needle bar connecting rod

[Screw SM9/64°x40_L=6

[Needle bar bushing lower

[Neede bar bushing lower (H)

[Needle bar thread guide

[Needle bar thread guide (H)

[Needle DBx1#14

[Needle DP=5#21

[Lower bushing thread guide

[Lower bushing thread guide (H)

Emw SM1/8'x44 L=45
si

lide block
rew SM11/64°x40 L=8

ieedle bar guide

Jpper shaft bevel gear

jpper small bevel gear asm

lower large bevel gear asm

rew SM1/4x40 L=T

a0 L=7

a0 L=7

=

rew SM15/64°28 L=47

[Hook driving shaft bushing back

[Hook driving shat snap ring
[Cower

[Hook driving shaft

[Hook drving shaft bushing front

(O wick

[Bobbin

[Bobbin case asm

[Finger postioner

[Finger postioner (H)

[Screw SM11/64"x40 =13

orstionz

[Screw SM11/647x40 L=48

Tirssiaoz

|Screw SM11/64°x40 L=7




1
v

1
| i Description B Number
[Screw SM9/64™x40 L=11
[Washer
[Hand lifter
|Rubber ring

[Hand ifter cam asm
S

rew
[Washer

[Liftfront fever component

[Knee lifter pull rod

[Shap ring 5

[Lifting plate

inge Screw SM3/16°x32

iinge screw SM15/64"x28

nee lifter back lever

nee lifter connecting rod

nee lifter lever asm

ress regulating screw

[Press regulating screw (H)

[Presser regulating screw nut asm.

[Press regulati

[Press regulating guide bar

[ress regulating spring

[ress regulating spring ()

[Presser bar guide bracket

[Screw SM1/4°x40 L=8

[Pressure bar oil cover

[Presser bar bushing

[Presser bar

[Screw SM9/6440 L=105

[Wire release press plate
[Screw SM3/1 =7

[Screw Ma1=8
[Wire release plate asm
Wi

[Washer

[Snap ring 5

[Thread release supporting pin

[washer

[Tube press plate
[Screw M4,

ire presser
[Wire release bracket lower

rew SM15/64x28 L=145

pring washer

utMs

Reset spring

nap ring




LES

Part NO

TiHEE

Description

Number

[Reverse feed connecting rod

[Connecti

pin

ecting
[Connecting rod pin (-7)

rew SM9/64°x40 L=6

eed regulator

eed regulator bu:

shing

rew SM3/16"28 L=65

eed regulator stud

[Knob component

[Screw SM3/16728

7
H

[Feed rocker crank.

pin

[hinge Screw SM9/32°x28

[Feed rocker shaft.

crank

eed rocker shaft

crank (7)

Screw SM3/16"x28 L=14.

nnecting rod

Screw SM3/16"x28 L=14.

Feed driving shaft crank

Connecting rod pin

[Connecting rod pin (-7)

[Hinge Screw SM9/32°x28

[Feed rocker sh:

[Feed driving shaft

[Screw SM15/64x28 L=7

[ScrewSM15/64x28

[Reverse feed lever

[Reverse
[Reverse feed shaft

[Rubber ring

[Feed rocker shaft.

Snap ing

Screw SM1/4°x40

=6

shing

nap ring 15

eed rocker shaft

Snap ring

Screw SM1/47x40 L=

shing

nap ring 15

Driving shaft crank

Screw SM11/64°x40 L=13

HETF S
EETSM11/64°%40 L=13
PEEF

[Screw SM11/64™40 L=7

[BEETSM11/64°x40 L=T
[T

[Feed bar pin

[Feed bar bed

[Feed bar sam

[Screw SM1/8°x44

=3

[Screw SM15/6428 =105

[Left pin

[Connecting pin

[Feed short shaking plate

[Feed long shaklng plate

[Connecti

ecting
eed shaking plale bed

omponent right

pin

Screw SM15/64728 L=105

pring

nap ring 5

ull spring fixing plate

everse feed pull

spring

eed reverse crank asm

[Feed reverse crank asm (-7)

[Tube

[Screw SM11/64x40 L=75

[NutSM11/64%40

[Screw SM3/16°x28 L=

iorzrot0

ol afafawfala a2 === === =] m o] === m =] <[ <[ =] === =] == o] mo o] = [0 o] s [ o] = = 2| = =] <[ == | = [ =] <[ = [ | = =] = = [ =] <[ = | = = [ =] = =| =] [ =| <[ | = = [ =]




2FMS  PartNO

B Description

B Number

(O sight window

[Rubber ring

ienshat o b
o

[Snap ring 10

[Hook driving shaft oil tube

loir

pring washer

crew SM11/64%40 L=105

Ol pump bushing

Plunger Screw M7X075 L=5

lunger spring
[Plunger

(O pump.

[Screw M3 1=6

(O pump impeller

Ol pump impeller cover

bricating ofl pump cover

crew ST29 =10

lbricating oil pump component

crew SM15/64°x28 =9

ubber joint

ing Washer MG

o0k ofl tube

ing

TSI
EETSM11/64x40 L=19

i
crew SM11/64x40 L=19
(O wick

[oil felt clamp

[Oil feit felt

[Screw SM3/16°x28 L=7

S
[BEISM3/167x28 L=7
DS

Ol tube clamp

[0l return tube component

[0 wick fixing plate

EER
ligFISM9/647x40 L=11

[Screw SM9/64° x40 L=11
(Ol wick

[Wick
[Oi shield cover




7. %3814/ Bobbin Components

Part NO

PartName

TYHEBE  Description

Number

[Bobbin winder asm.

[Screw M4 L=6

jasher 4

[Thread press control plate

inding pad

[Bobbin winder bed

[Shap ring

[Spring

[Regulating plate

[Bobbin winder cam

[Screw M5 (=5

[Bobbin winder connecting rod

pring

pring

nap ring 4

Bobbin winder mian shaft

Bobbin winder cam shaft

rew M4 L=

Bobbin winder wheel

[Ring

fasher

[Screw SM3/16"x28 L=10

[Bobbin thread tension asm.

[Thread tension nut

[Spring
[Thread tension disk

[Thread tension guide plate

|SELARE]
lgEsM11/647x40

[Screw.
[Nut SM11/64"x40

[Driving wheel

[Screw M6 L=8

Ceservoir & Knee Lifter Components

RS PartNO PartName WA Descripon  |#M  Number,
10122022 [Of reservoir rubber cushion

13801020 (Ol Reservor

10111005 [Knee lfter push rod

10122020 [Oil Reservoir gasket

10122021 [Rubber ring

101511028 [Screw SM5/16x24 L=7

10131001 [Of reservoir magnet

10122023 [Oi reservoir rubber cushion

10112027 (nee Tifter crank

10127016

[Ho5010

10102017

101515012

101516004

101512002

10101008

101512003 [Screw M8 L=16 2
1011202800 [Knee press plate asm 1
101512004 [Screw M6 L=11 1
10112030 [Knee press plate holder 1
10112029 [Knee press plate 1
10112028 [Knee lfter plate rod 1
10122025 [Rubber 1
10122024 [Knee press plate cover 1




PartName TYHEE  Description  |ME  Number|
[Screw SM1/87%44 L=95
[Secant knife

[Screw SM9/64x40L=6
[Needle guard patch
W01=55

[Screw M3 =8
[Knife bracket press

nife bracket

[Motorial knife

[Screw SM11/64"40 =44
[Nut SM11/64°x40

[hinge Screw SM11/64x40
[Connecting rod

[Screw SM15/64x28 L=9
[Thread Crank

Screw M5 =14

rank driver stopper block
pring

Screw M5 =5

rank asm

Tug

in

nap ing 6

Y Y O Y Y 1 O R O

haft
Screw SM1/4"¥40 L=6.
ush rod

m
Screw SM1/440 L=10
Screw M4 L=5

Screw.
oose wire torsion spring

hread trimmer solenoid asm.
ush plate

Ut M4,
jasher 4

IR NN

]
340 u#% 506* p

é—sw

DS PartNO PartName TYHEE  Descripon | MB  Number
113515002 [Screw SM1/8744 1=05 1
115019001 [Secant knife 1
113517001 [Screw SM9/6440 =6 T
11312003 [Needie guard patch 1
201571009 [Screw SM9/64"x40 L=5.5 1
113511001 [Screw SM11/64"40 L= 2
10128003 [Washer 2
1381203100 1
13812031
13803012 i3

13517002 lesTSM11/64°xa0 L=4.4 rew SM11/64440 L=44.

14119002 fotorial knife

1307001 DEZEY nife bracket

13520001 [ETSM11/64x40 =65 rew SM11/64x40 L=65

1312005 onnecting rod

14516004 Ut SM11/64°x40

1304001 rank

13822014 rank driver stopper block
[S05004 Screw M5 L=14
11327001 pring
11230004 lug
11230005 in
11303003




9. ($4) /Thread Trimmer Components (H) (2)

PR Descripon | M Number

rank drive shaft bushing

rew SM11/64°x40L=6

pring cover

pring
rank shaft

rew SM1/4"x40 L=6

rew SM1/4°x40 L=10

ush rod

m
oolling pin

iUt SM11/64%40

hread trimmer drive asm
haft

nap ring 6

Solenoid cushion rubber

lenoid pin

rew SM15/64x28 L=

lenoid bracket

ot M4

sher 4

lut SM1/4°X40

fasher

hread trimmer solenoid asm.

ring
hread release bed

=13 1




10. HL3LHHE (1) /Machine Head Accessories (1)

S No|
1

ATES

PartNO

PaNam e

B Descrptbn

Nun ber|

[foTT203160

[Finge component

[Head connecting rubber cushion

[NeedleDBx 1#14

3

[NeedleDPx5#21 (H)

[Nail (P19)

[Bobbin

[Screw driver (arge)

[Screw driver (medium)

[Screw driver (small)

[Oiler component

I O O Y Y P

[Dust cover

73
o

2FES PatNO

PartName

BeHEA  Description

Number|

I rest rod rubber cap

crew M5 L=16

jasher MS

iUt M5

pool rest arm upper

[Thread guide ring

[Thread guide ring

[spool

Y 1 16 O N 1Y P O

[Spool rest rod joint

[Spool rest rod lower

[Spool rest rod rubber ring

[Washer M16

[Spool rest rod nut M16
15

rew MS L

iUt M5

rest
rest cushion

pool pin

retainer

r
rhread stand asm

x

AW

“Xsbi(Address of Company) :
T AR TR = F SRR 10

FeAEY])

il

088
NO.1008, DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJIANG

HB4i(Zip Code): 318000
EIPHEEKDomestic Trade Department):
FGIE(TEL): 0086-0576-88177788 88177789
ER(FAX): 0086-0576-88177758

ER#EInternational Trade Department):

FBIA(TEL): 0086-0576-88177782 88177774
FER(FAX): 0086-0576-88177787
SS7ALE: 400-8876858
http://www.chinajack com

BHEER, BT, LSRR,

You will b
B 2020.12



	A2零件样本（杰克）2020-12-1
	A2零件样本（杰克）2020-12-2
	A2零件样本（杰克）2020-12-3
	A2零件样本（杰克）2020-12-4
	A2零件样本（杰克）2020-12-5
	A2零件样本（杰克）2020-12-6
	A2零件样本（杰克）2020-12-7
	A2零件样本（杰克）2020-12-8
	A2零件样本（杰克）2020-12-9
	A2零件样本（杰克）2020-12-10

